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Anhui Yangzi Meijia New Material Technology Co., Ltd
No.318 Yuan West Road, Laian County, Chuzhou City, Anhui Province

The following sample(s) was/were submitted and identified on behalf of the clients as : Stone plastic flooring

SGS Job No. : SHIN2105029301PC - SH

Manufacturer : Anhui Yangzi Meijia New Material Technology Co., Ltd
Product Specification : 4.5-9.5mm

Date of Sample Received : 07 May 2021

Testing Period : 07 May 2021 - 12 May 2021

Test Requested : Selected test(s) as requested by client.

Test Method : Please refer to next page(s).

Test Results : Please refer to next page(s).

Signed for and on behalf of
SGS-CSTC Standards Technical Services (Shanghai) Co., Ltd.

scan to see the report
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Lilac Wei
Approved Signatory
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Test Results :

Test Part Description :

No. SHAMLP2108691401 Date: 12 May 2021 Page 2 of 4

Specimen No. SGS Sample ID Description
SN1 SHA21-086914.001  Brown/gray solif part
Remarks :

(1) 1 mg/kg = 0.0001%

(2) MDL = Method Detection Limit
(3) ND = Not Detected ( < MDL )
(4) "-" = Not Regulated

Phthalates Content

Test Method :  With reference to EN 14372:2004, analysis was performed by GC-MS.

Test Item(s) CAS NO. Unit MDL
Dibutyl Phthalate (DBP) 84-74-2 % 0.003
Benzylbutyl Phthalate (BBP) 85-68-7 % 0.003
Bis-(2-ethylhexyl) Phthalate (DEHP) 117-81-7 % 0.003
Diisononyl Phthalate (DINP) 28553-12-0 % 0.01

/68515-48-0
Di-n-octyl Phthalate (DNOP) 117-84-0 % 0.003
Diisodecyl Phthalate (DIDP) 26761-40-0 % 0.01
/68515-49-1
Dimethyl Phthalate (DMP) 131-11-3 % 0.003
Diethyl Phthalate (DEP) 84-66-2 % 0.003
Dipropyl Phthalate (DPrP) 131-16-8 % 0.003
Diisobutyl Phthalate (DIBP) 84-69-5 % 0.003
Di-n-pentyl Phthalates (DnPP) 131-18-0 % 0.003
Di-n-hexyl Phthalate (DnHP) 84-75-3 % 0.003
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Phthalates Testing Flow Chart

Sample cutting/preparation

A 4

Sample measurement

A 4

Solvent extraction

A 4

Concentration/Dilution
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Sample photo:

SHA21-086914.001

SGS authenticate the photo on original report only

*** End of Report ***
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